Ralay Valus

¥

i e
R, e

DUAL AIR
BRAKE
STAND 26

T

o=

N 777727
ISIIP ==
SIS IIIII SIS

N
N
N

A

C

=

ALY

£

Applicotion Cyl.

ly Pipe

Moin Res. S

Pipe.

Main Res Equaliz
Brake Cyl. Pipe

.///% ﬁ/,/////y//;///; r

[

M

45 Diagrammatic

VIOV 101 Vheasd
neitiaed 1)

—

S o~ 0 o H

- . &
w / &l a

J\\_\‘.f///lqu > =

2 ez 3 LK
9

917 € RIESIEIL

2l st 3

H I NIk

@ -~
E SIS
< 3ls | | &

Brake Cyl. Pipe
izing.

NN NN
/////A.?//dll
Ny

NN NN

N RFAY

TRTRIRIN SRR K N )

STENTREY) ARSSSORSSSNTSSSSY

e

ic g 45 Diagrammatic

Fig. 45 Diagrammat

Fig. 45 Diagrammati



Relay Valvs

o

otvrst oY
avenage

N

_®g

FE

///,

R IR
N 4

I Gut-stf pilat Vaive
TP Panition]

S ierrrrsrriie Y

P

T -

errenen
!

Y tot Vo4p0 ~ D
Tneit et 1)

Applicotion Cyl. Pipe

ly Pipe

Moin Res. Suj

Pipe

Tronsfer Pipe.
Main Res Equaliz
Brake Cyl. Pipe

SSSSSSSTTESTIRSY) ASSSSR SIS

e L

R R A P -

e TR e

e P

5

=

.

Fig. 45 Diagrammati

45 Diagrammatic



& b3 b o

bnsged

i ysien

ai revo-dao.
wqi o 8 Sagh b 0

—es
. -5,;;..ﬁ[5.'§>'\§\§.

toitint
w2

ey

]

oY nuianmnggud

I 101 N1
Insiiasd i3}

SigviaesR paisilougd
ik 110

REAR CAB STAND



SECTION Il TM £5-2210-224-24P

IR
00
wmnsd 1
czzztfa
Pl
[N
~
" '
.
T
6o
P
o
. \
1 \ ~
N |
W
0o
non ’
oo N
- W
~ non A
‘v "N N
L o ]
" o M ‘
e L} ' N A
’ ' ’
A [ won
)
o ! N .
0 1 : [
w « [
\ ' w
'
“ v 37 e
ALY o . Pl
A Y e
W .
.
oo n
[P
[
'y e
o .
w L
Wy .
W [
-t .57
o0 M2
P o
DI
. 4 .
IS ’ { Dl
- . =
=
7|
g

/)

/17
1
12

DETAIL A
{ROTATED 180°)

4834-060
Figure 60. Controller Mechanism



SECTION Il TM 55-2210-224-24P
o @ 3 @ ©)
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
GROUP 10 BRAKE SYSTEM, AIR
CONTROLLER MECHANISM
1 96906 MS35206 SCREWS, MOUNTING 6
2 51225 CONTROLLER MECHANISM (17KC108 F1 (24443)
MODIFIED AT DEPOT)
3 72915 8491796 LEADS, WIRE HARNESS, MAKE FROM; 14 AWG 30
8491796 (72915) AND TERMINAL SPADE,
PIN A2272 (46522)
4 80971 N44P16012B SCREW, MACHINE, NO.10-32 22
5 96906 MS35338-45 WASHER, LOCK 22
6 80971 418562404G1 TERMINALS 11
7 80971 41A264656G1 TERMINALS 11
8 80971 482A768G1 CONTACT 11
9 80971 41A264589G1 FINGER 11
10 80971 N210P16B NUT, 10-32 2
11 80971 N405P39B WASHER, LOCK, 10-32 2
12 80971 N402P9B WASHER, PLAIN, 10-32 2
13 72915 8491796 WIRE, ELECTRICAL, MAKE FROM, 8 AWG
9326091 (72915) AND TERMINAL LUG
324045 (89110)
14 80971 N668P16010B SCREW, HEX-HEAD, 10-32, 5/8 IN 2
15 80971 41B557061 P2 BASE, TERMINAL MOUNTING 1
16 80971 41B557061P3 SHIELD, BASE 1
17 80971 N668P16012B SCREW, HEX-HEAD, 10-32,3/4 IN. 2
18 80971 N668P16076B SCREW, 10-32, 43/4 IN 1
19 96906 MS35338-43 WASHER, LOCK 1
20 96906 MS27183-8 WASHER, FLAT 1
21 80971 41A250244P1 SPACER 2
22 80971 41A250243P1 WASHER, MICA 2
23 80971 482A444APP20 RESISTOR
END OF FIGURE

60-1




SECTION Il TM £5-2210-224-24P

14 23
| |
s THRU 94' 24 THRU 94

Q\J\Q :
4834-053 1

Figure 53. Reverser (Sheet 1 of 2)



SECTION Il TM £5-2210-224-24P

84

DETAIL A

4834053 2

Figure 53. Reverser (Sheet 2 of 2).



SECTION Il

TM 55-2210-224-24P

(1) 2 (3) 4 (5)
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
GROUP 10 BRAKE SYSTEM, AIR
[EIG. 53IREVERSER
1 96906 SCREW, #10 2
2 96906 MS35338-43 WASHER, LOCK, #10 18
3 96906 MS356049-202 NUT, #10 18
4 LEAD, ELECTRICAL, MAKE FROM, WIRE, 14 AWG
P/N 8491796 (72915), LUG 14 AWG #10 STUD
31906(89110), REF DES, 1CC 531H, CCA N61,
N62, SD 11R, CC, SD11S, 2SD51K, CCA,
1CC61Z, 1AA1, 1AA2, N60, CC, 10C 53K, N61,
AA2, 1AA3, 1AA4
5 96906 MS90725-66 SCREW BOLT 4
6 96906 MS27183-14 WASHER, FLAT 4
7 96906 MS35338-46 WASHER, LOCK 4
8 96906 MS51967-09 NUT, HEX
9 LEAD, ELECTRICAL, MAKE FROM, CABLE 3/0, 4
LUG 3/8 STUD, REF DES, FI, FF1, FF2, F2,
F3, AA3, FF3J, FF4, AA4, F4J, FS1J, AM1,
FFL1J, AM1, FFL1J, FS2J, 16AAL, F2J, FS2J,
1GAA1, F2J, FS3J, 1GAA2, FF3, FS4J,
AM2, F4
10 96906 MS51967-15 NUT 2
11 96906 MS35338-48 WASHER, LOCK 2
12 96906 MS27183-18 WASHER, FLAT 4
13 96906 MS90725 SCREW, HEX-HEAD 2
14 80971 17DP21C3 REVERSER 1
15 80971 41C600937P10 HOSE 1
16 96906 MS51504-B4-4 ELBOW 1
17 80971 N5700P31 PLUG, PIPE 1
18 01276 2021-8-10B ADAPTER 1
19 80971 N5704P316B NIPPLE 2
20 80971 N5701P103 TEES 2
21 80971 N26P23032B BOLTS 2
22 80971 N405P42B WASHER, LOCK 2
23 80971 17MV38A12 VALVE, MAGNET ASSY 2
24 80971 6714650P1 GASKET 2
25 80971 N44P25010B SCREW 4

53-1




SECTION Il TM 55-2210-224-24P
1) ¥ 3) 4) (5)
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
[EIG. 53|IREVERSER (CONT)

26 80971 N405P43B WASHERS, LOCK 24
27 96906 MS51967-09 NUT 2
28 96906 MS90725-66 SCREW, HEX-HEAD 2
29 96906 MS35338-46 WASHER, LOCK 2
30 80971 6742812G3 INTERLOCK 1
31 80971 487A212P1 SPRING, TENSION 1
32 80971 N504P2820 PIN, COTTER 1
33 80971 N203P29B NUT 10
34 80971 N22P29028B BOLT 10
35 80971 N405P45B WASHER, LOCK 11
36 80971 6742810G2 ASSEMBLY, PAWL 1
37 80971 N203P25B NUT, LOCK 21
38 80971 N72P2520B SETSCREW 1
39 80971 6742810G1 LEVER, ASSY OPERATING 1
40 80971 N3400P607 KEY, WOODRUFF 1
41 80971 N402P13B WASHER, FLAT, 3/8 IN 40
42 80971 426C379G1 FINGER 8
43 80971 41A252683P2 BOLT, CARRIAGE, 2 3/4 IN 8
44 80971 41A262072P5 SPACERS 8
45 80971 8800596P1 SUPPORTS 4
46 80971 N22P29020B BOLTS, CARRIAGE 10
47 80971 880058861 ROD 2
48 80971 8800589G1 ROD

49 80971 8800588G1 SLEEVE 1
50 80971 880058P1 SLEEVES 8
51 80971 8800585P1 SLEEVES 10
52 80971 MS90725-70 BOLTS, HEX-HEAD, 3/8-16 X 3 IN 8
53 80971 311v223P1 BUS BARS 4
54 80971 496A427G1 SUPPORTS 8
55 80971 41A262072P4 SPACERS, 0 615 IN 8
56 80971 N22P25044B BOLT, HEX-HEAD, 3/8-16 X 2 3/4 4
57 80971 496A428G1 SUPPORTS 4

53-2




SECTION Il TM 55-2210-224-24P
1) ¥ 3) 4) (5)
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
[EIG. 53|IREVERSER (CONT)
58 80971 N44P14016B BOLT 16
59 80971 N405P38B WASHER, LOCK 16
60 80971 311Vv255P1 SUPPORT 8
61 80971 729074P1 SPRING 8
62 80971 8800594P1 SEAT 8
63 80971 6750344G2 FRAME, TOP END 1
64 80971 41A251410P8 BUSHING, 0 878 IN ID, BRONZE 1
65 80971 41A250534P1 BEARING, THRUST 1
66 80971 8800584P1 SLEEVE, 59/64 IN LONG 1
67 80971 496A427G1 SUPPORT BARRIERS 4
68 80971 8800590P1 INSULATORS 3
69 80971 8800592P1 SHAFT 1
70 80971 498A624P1 SLEEVE, 13/16 IN LONG 1
71 80971 311V750P1 SPACER 1
72 80971 6742614G1 FRAME, BOTTOM END 1
73 80971 8800663P1 BLOCK, GUIDE 1
74 80971 N22P23014B BOLT, HEX-HEAD 8
75 80971 9964324P1 HEAD, CYLINDER 2
76 80971 6715989P1 GASKET 2
77 80971 41A260076P2 NUT, SELF-LOCKING 2
78 80971 41A251866P3 PACKING 2
79 80971 41B550968P1 FOLLOWER 2
80 80971 6735780G2 PISTON 2
81 80971 41A251655P1 CAP PLUG 1
82 80971 499960P1 GASKET 1
83 80971 41A274588P1 SPRING, COMPRESSION 1
84 80971 41A251653P1 VALVE, INLET 1
85 80971 8823750P234 SCREW, W/LOCKWASHER #10-32 X 3/8 2
86 80971 41A251647P1 ARMATURE 1
87 80971 8818143P1 ARMATURE, GUIDE 1
88 80971 N90OP75 RING, RETAINING 1
89 80971 9960925G1 COIL 1
90 80971 881 0476P1 WASHER, RUBBER 1
91 80971 N84P16008B SCREWS 2
92 80971 41B550459P1 MAGNET, FRAME 1

53-3




SECTION Il TM 55-2210-224-24P

(1) ) (3) (4) (5)

ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
[FIG. 53]IREVERSER (CONT)
93 80971 41A251652P1 VALVE, STEM 1
94 80971 41A251658G2 VALVE, BODY

END OF FIGURE

53-4



TM 55-2210-223-24P

SECTION 1l

4833-063

Figure 63. Controller Mechanism.



SECTION 1l TM 55-2210-223-24P

) ) ®3) 4) 5)
ITEM FSCM PART DESCRIPTION AND USABLE ON CODE (UOC) | QTY
NUMBER NUMBER

GROUP 10 CONTROLS, ELECTRICAL GROUP

[FIG. 63ICONTROLLER MECHANISM
1 96906 | MS90725-8 SCREW, HEX-HEAD, 1/4 IN. 6
2 96906 | MS35338-44 WASHER, LOCK, 1/4 IN. 6
3 72915 | 180020 SCREW, HEX HEAD,1/4-20 X 3/4 IN. 2
4 72915 | 120380 WASHER, LOCK 2
5 72915 | 8488943 NUT, LOCK, 1/4-20 1
6 72915 | 8035144 BRACKET, RESISTOR MOUNTING 1
7 80971 | 41A250243P1 WASHER, MICA 2
8 80971 | 482A444APP20 RESISTOR, RE50 1
9 72915 | 180022 SCREW,1/4-20 X 1 IN. 1
10 72915 | 8391184 RESISTOR, RE53 1
11 53421 | T-18R9 STRAP, TIE 1
12 LEAD, ELECTRICAL, MADE FROM; WIRE, 16

14 AWG, P/N 8491796 (72915) AND TERMINAL,

14 AWG, SPADE LUG, P/N A2272 (46522)

REF. DES: "FOR"; EX, J, CA, "AV"; AV, BV,

"CV"; J, CV, "PY"; P02, PX, PCA, "EX"; 13PH,

RE, RE50; J, RE53
13 72915 | 153421 SCREW, FIL. HEAD, 10-32 X 1/2 IN. 20
14 72915 | 121801 WASHER, LOCK,#10 INTERNALTOOTH 20
15 72915 | 8296752 SWITCH 1
16 72915 | 8298178 SWITCH 2
17 72915 | 8296748 SWITCH 3
18 72915 | 8296750 SWITCH 2
19 72915 | 9091052 CONTROLLER, MECHANISM 1

END OF FIGURE

63-1



SECTION II TM 55-2210-223-24P

9
e
10 THRU 13

4833-057.1

Figure 57. Switch, Magnetic Reverser (Sheet 1 of 2).



SECTION Il TM 55-2210-223-24P
4833-057.2

Figure 57. Switch, Magnetic Reverser (Sheet 2 of 2).



SECTION 1l TM 55-2210-223-24P

() ) 3) 4) (5)
ITEM FSCM PART DESCRIPTION AND USABLE ON CODE (UOC) QTY
NUMBER NUMBER
GROUP 10 CONTROLS, ELECTRICAL GROUP
[FIG. 57 BWITCH, MAGNETIC REVERSER

1 96906 | MS90725 SCREW, HEX, 3/8 IN 4
2 96906 | MS35338-46 WASHER, LOCK, 3/8 IN. 4
3 96906 | MS27183-14 WASHER, FLAT, 3/8 IN. 4
4 LEAD, ELECTRICAL, CABLE, 4-0, TERMINAL, 2

3/8 STUD, P/N 324045 (89110), REF. DES:

"RVF1", F1, FF1, "RVF2"; F3, F4, "RVR1";

F2, FF2, "RVR2"; F4, FF4
5 72915 | 8468850 BARS, ELECTRICAL TRANSFER 2
6 72915 | 8339367 COVER, TOP, RED GLASTIC 2
7 72915 | 9421706 SCREW, CAP, HEX-HEAD, 5/16-18 X 7/8 8
8 72915 | 120214 WASHER, LOCK, HELICAL 8
9 72915 | 8471755 CONTACT, KIT ASSEMBLY 4
10 72915 | 8441833 CONTACT, ASSEMBLY 8
11 72915 | 8468989 SPRING, DUAL WIPE 4
12 72915 | 2441836 SPRING ASSEMBLY, PIVOT INCLUDES CAP 8
13 72915 | 8441834 SPACER, CONTACT 4
14 72915 | 8339356 IRON, HOLD ON, STATIONARY 4
15 72915 | 8364897 SCREW, CAP, 5/16-18 X 2-3/4 FLAT 2

SOCKET HEAD
16 72915 | 8339362 IRON, HOLD ON, MOVABLE CONTACT 2
17 72915 | 8339361 CONTACT, MOVABLE 2
18 72915 | 225842 SCREW, CAP, HEX SOCKET HEAD, 10-32 X 1/2 IN] 3
19 72915 | 8339347 PIN, BEARING, 1/4 IN. O.D. X 2 1/16 IN LONG 1
20 72915 | 8463503 WASHER, LOCK #10, DISH TYPE, INT. TOOTH 4
21 72915 | 8338345 SPRING, OPERATOR LINKAGE, 5/18 OD X 1

1-25/32 LONG
22 72915 | 8354458 GUIDE, OIPERATOR LINKAGE, "LI" TYPE 1
23 72915 | 83393344 LINKAGE, ARMATURE 4
24 72915 | 456876 PIN, ROLL, 114 IN. OD X 1/2 IN. LONG 1
25 72915 | 468992 OPERATOR, MOVABLE CONTACT SUPPORT 1
26 72915 | 8339351 MOLDING, TOPTERMINAL 1
27 72915 | 178830 SCREW, ROUNDHEAD,#6X5/8TAPPING 2
28 72915 | 13334512 WASHER, LOCK, 5/16COUNTERSINK, 1

EXT. TOOTH

57-1



SECTION 1l TM 55-2210-223-24P

1) (2) 3) (4) S)
ITEM FSCM PART DESCRIPTION AND USABLE ON CODE (UOC)| QTY
NUMBER NUMBER
[FIG. 57 BWITCH, MAGNETIC REVERSER (CONT)
29 72915 | 8339346 ARMATURE, STEEL, 4-5/16 X3 X 1/2 IN. 1
30 72915 | 9415798 SCREW, HEX-HEAD, 1/4-20 X 1 IN. 2
31 72915 | 120423 WASHER, LOCK, 1/4 IN. INT. TOOTH 2
32 72915 | 8339349 OPERATOR, AUX. INTERLOCK 1
33 72915 | 8410742 BRACKET, LIMIT SWITCH OPERATING 1
34 72915 | 121801 WASHER, LOCK #10, INT. TOOTH 1
35 72915 | 8339363 SPRING, RETURN 1 O.D. X4 IN. LONG 2
36 72915 | 8380900 BRACKET, TOP RETURN SPRING 1
37 72915 | 8339350 BRACKET, AUX INTERLOCK SUPPORT 1
38 72915 | 8364866 BRACKET, BOTTOM RETURN SPRING 1
39 72915 | 8269680 WASHER, BELLVILLE, 1/4 ID X 3/4 IN. OD 1
40 72915 | 8339366 INSULATOR, SUPPORT BRACKET 1
41 72915 | 8409983 BOBBIN, INTERLOCK OPERATOR 1
42 72915 | 8341965 INTERLOCK ASSEMBLY 1
43 72915 | 426892 SCREW, CAP, HEX, SOCKET-HEAD, 5/16-18 X 1 1
a4 72915 | 120393 WASHER, FLAT, 5/16 IN. 1
45 72915 | 8364897 SCREW, CAP, YOKE MTG., 5/16-18 X 1, 1
FLAT, SOCKET HEAD
46 72915 | 454734 SCREW, 10-32 X3/8 FIL HD., INCL., WASHER 8
47 72915 | 8463504 CLAMP, WHITE NYLON, 9/16 ID 2
48 72915 | 8389466 SLEEVE, RECTIFIER INSULATION 1
49 72915 | 8433751 RECTIFIER ASSEMBLY, INCLUDE SILICON 1
DIODE, SELENIUM CLIP CELL AND LEADS
50 72915 | 8276560 TAB, FAST ON LEAD, CONNECTION "U" TYPE 2
51 72915 | 120614 NUT, MACHINE, 10-32 2
52 72915 | 121801 WASHER, LOCK #10 4
53 72915 | 8039920 WASHER, FLAT, #10 BRASS 4
54 72915 | 120393 WASHER, FLAT, 5/16 IN. 1
55 72915 | 8354912 GUARD, RESISTOR 1
56 72915 | 8470047 SCREW, SUPPORT PLATE MTG., 1/4-20 4
X 1, FLAT SOCKET HEAD
57 72915 | 8468987 TERMINAL ASSEMBLY, BOTTOM 1
58 72915 | 8468988 PLATE, MOVABLE, CONTACT SUPPORT 1
59 72915 | 2468990 SUPPORTASSEMBLY, MOVABLE CONTACT 1
60 72915 | 8339358 MOLDING, BOTTOM TERMINAL 1

57-2



SECTION 1l TM 55-2210-223-24P

1) (@) ©) 4) (5)

ITEM FSCM PART DESCRIPTION AND USABLE ON CODE (UOC)| QTY
NUMBER NUMBER

FIG. 57 SWITCH, MAGNETIC REVERSER (CONT)

61 LEAD, ELECTRICAL CONNECTOR, MADE FROM; 18
WIRE, 14 AWG, P/N 849176 (72915), TERMINAL
14 AWG, W/SPADE, P/N A2272 (46522) ON
ONE END AND LUG, 14 AWG P/N 31906
(89110) ON OTHER END. REF. DES: "RVF1";
N4, N4A, DD, DD1, "RVF2"; N3, N4, 001,
"RVR1"; N4, N5A, OH1, OH, "RVR2"; N5A,

DH1, N5

62 LEAD, ELECTRICAL, MADE FROM; WIRE, 31
14 AWG, P/N 849176 (72915) AND TERMINAL
LUG ON EACH END, P/N 31906 (89110)

REF. DES: "RVF1L"; SA33, SA32, MEC, MES®6,
DF6, DFG, DCD, "RVF2"; MC, MEC, DG, DFG,
DD/DD6, DCD, RVRI; SA23, SA2, MBC, MBS6,
DB6, DBC, DG11, DG6/DG, "RVR2"; MC/MCS6,
MBC, DBC, DC, DH6, DGH

63 72915 8410741 BRACKET, LIMIT SWITCH MTG. 1

64 72915 8347522 CAPACITOR, MOLDED MYLAR, 0.1 MFD, 1
400 VDC INCLUDES LEADS

65 72915 8144845 SWITCH, LIMIT, 2 AMPS, 125 VOLTS 1

66 72915 8375503 YOKE, MAGNET, "U" TYPE 1

67 72915 8339341 WASHER, WAVE, 1 13/32 I.D. X1 53/64 O.D. X 1
.015 IN. THICK

68 72915 8354704 SCREW, CAP, POLE PLATE MTG., 1/4-20 X 3/4 1
FLAT SOCKET HAD

69 72915 138604 WASHER, LOCK, 1/4 COUNTERSINK, 1
EXTERNAL TOOTH

70 72915 8339340 PLATE, POLE, 1 3/4 X1 5/16 X 3/16 IN. 1

71 72915 8339339 CORE, MAGNET, 1 5/16 DIA. X3 1/4 IN. LONG 1

72 72915 8339342 COIL, MAGNET, RESISTANCE, 19.8 OHMS, 1
74 VDC

73 72915 8339375 RESISTOR, 55W, 75 OHMS 1

END OF FIGURE

57-3



TM 55-2210-223-24
TO 45A2-2-14-22

3-33. CONTROLLER MECHANISM

This task covers:
a. Removal
b. Test d.

o

Assembly
Installation

Cleaning e.
Inspection f.

Repair g.
Disassembly h.

INITIAL SETUP:

Tools
Tool kit No. SC 4940-97-CL-E12

Material/Parts
Drycleaning solvent (Item 30, Appendix B)

REMOVAL

WARNING

High voltage is used in the operation of equipment. Do not be misled by the term LOW VOLTAGE.
Potentials as low as 50 volts may cause death.

Remove rings, bracelets, wristwatches, and neck chains before working around the locomotive.
Jewelry can catch on equipment and cause injury, or may short across an electrical circuit and cause

severe burns or electrical shock.

1. Set battery switch to OPEN position.

2. Gain access to rear of controller through high-voltage cabinet door.

3. Tag and disconnect wire harness leads from controller mechanism (3).

3-111



TM 55-2210-223-34
TO 45A2-2-14-22

3-33. CONTROLLER MECHANISM (cont)

REMOVAL (cont)
4. Remove panel light (1) from top of controller mechansim (3).
5. Remove eight mounting screws (2) from top and sides of controller mechanism (3).

6. Remove controller mechanism (3).

7. Use multimeter and check the switches individually. Make a resistance test to check that the switches open and
close while moving the throttle from STOP to THROTTLE 8 position.

8. Use a voltmeter and test resistor (7). Make a resistance test to check that the resistance is 300 ohms +5%.
9. Use a voltmeter and test resistor (16). Make a resistance test to check that the resistance is 75 ohms +5%.
CLEANING, INSPECTION, AND REPAIR
WARNING
Drycleaning solvent P-D-680 is toxic and flammable. Wear protective goggles and gloves and use
only in a well-ventilated area. Avoid contact with skin, eyes, and clothes and don't breathe vapors. Do
not use near open flame or excessive heat. The flash point is 100 - 138°F (38 - 59°C). If you become

dizzy while using cleaning solvent, get fresh air immediately and get medical aid. If contact with eyes
is made, wash your eyes with water and get medical aid immediately.

Compressed air used for cleaning purposes will not exceed 30 psi (207 kPa). Use only with effective
chip-guarding and personal-protective equipment (goggles, shield, gloves, etc.).

NOTE
Repair consists of replacing defective switches and/or replacing resistors.
10. Use drycleaning solvent and clean parts. Dry with compressed air.

3-112



TM 55-2210-223-34
TO 45A2-2-14-22

3-33. CONTROLLER MECHANISM (cont)

CLEANING, INSPECTION, AND REPAIR (cont)
11. Inspect parts for cracks, breaks, or other damage.
12. Replace defective parts.
DISASSEMBLY
13. Remove two screws (4) and lockwashers (5).
14. Tag and disconnect wire jumpers between RE50 (7) and RE53 (16).
15. Remove switch (6).
16. Tag and disconnect wires from resistor RE50 (7) and resistor RE53 (16).
17. Remove two screws (8), lockwashers (9), and bracket (10).
18. Remove nut (11), mica washer (12), resistor RE50 (7), mica washer (13), and screw (14).

19. Remove two tie straps (15) and resistor RE53 (16).

3-113



TM 55-2210-223-34
TO 45A2-2-14-22

3-33. CONTROLLER MECHANISM (cont)

ASSEMBLY
20. Install resistor RE53 (16) and secure with two tie straps (15).

21. Install screw (14), mica washer (13), resistor RE50 (7), mica washer (12) into bracket (10) and secure with nut
(12).

22. Connect wires from resistor RE50 and RE53 and remove tags.
23. Install bracket (10), two lockwashers (9), and screws (8).
24. Install switch (6), two lockwashers (5), and screws (4).
INSTALLATION
25. Install controller mechanism (3) into control stand and secure with eight screws (2).
26. Connect wire jumpers between RE50 (7) and RE53 (16) and remove tags.
27. Install panel light (1).
28. Connect wiring harness to controller mechanism (3) and remove tags.

3-114



TM 55-2210-223-34
TO 45A2-2-14-22

3-28. MAGNETIC REVERSER SWITCH

This task covers:

a. Removal
b. Disassembly

2o

Cleaning e. Repair g. Installation
Inspection f. Assembly h. Test

INITIAL SETUP
Tools

Tool kit SC 4940-97-CL-E12

Test Equipment

Multimeter 6625-01-139-2512
Variable dc voltage supply

Material/Parts

Dry-cleaning solvent (Item 30, Appendix B)
Sealing compound (Item 8, Appendix B)

REMOVAL

WARNING

- High voltage is used in the operation of equipment. Do not be misled by the term LOW VOLTAGE.
Potentials as low as 50 volts may cause death.

- Remove rings, bracelets, wristwatches, and neck chains before working around the locomotive. Jewelry
can catch on equipment and cause injury, or may short across an electrical circuit and cause severe burns

or electrical shock.

If magnetic reverse switch is suspected of
being defective perform steps 37, 38, and

39 before removal.

1. Set battery switch

wires.

2. Remove two socket-head screws (1),
lockwashers (2), flat washers (3), and magnetic

reverser switch (4).

to OPEN position.
Disconnect wires from relay assembly and tag

NOTE

3-95



TM 55-2210-223-34
TO 45A2-2-14-22

3-28. MAGNETIC REVERSER SWITCH (cont)

DISASSEMBLY

3.

10.

11.

Remove eight screws (5), lockwashers (6), flat washers (7), and two transfer bars (8).

Push ends of two plastic covers (9) and remove.

Remove two return springs (10).

Remove two allen-head screws (11), lockwashers (12), movable hold-on irons (13), and movable contacts (14).
Remove three allen-head screws (15), lockwashers (16), flat washers (17), and top terminal assembly (18).
Tag and remove wires from magnetic assembly (22).

Remove two allen-head screws (19), lockwashers (20), flat washers (21), and magnet assembly (22).

Remove allen-head screws (23), lockwashers (24), and flat washer (25).

Remove interlock assembly (26), insulator (27), and armature and operator assembly (28) from bottom terminal
and limit switch assembly (29).

3-96



TM 55-2210-223-34
TO 45A2-2-14-22

3-28. MAGNETIC REVERSER SWITCH (cont)

DISASSEMBLY (cont)

12. Disassemble top terminal assembly (18) by the
following:

a. Remove eight allen-head screws (30),
lockwashers (31), and four contact
assemblies (32).

b. Remove eight stationary contacts (33)
and four spacers (34).

c. Remove eight caps (35), pivot springs
(36), and wipe springs (37) from top
terminal (38).

13. Disassemble magnet assembly (22) by the following:
a. Remove allen head screw (39), lockwasher (40), and pole plate (41).

b. Remove magnet coil (42) and spring washer (43) from magnet yoke (44).

44

A3
42

14. Disassemble bottom terminal and limit switch assembly (29) by the following:
a. Remove screw (45), flat washer (46), clamp (47), sleeve (29), and rectifier assembly (49).
b. Remove two nuts (50), lockwashers (51), flat washers (52), and screws (53).

c. Tag and disconnect wires from back of limit switch (60). Remove capacitor (54) and wiring harness (55).

3-97



TM 55-2210-223-34
TO 45A2-2-14-22

3-28. MAGNETIC REVERSER SWITCH (cont)

DISASSEMBLY (cont)

d. Remove two screws (56) and limit switch assembly (57).
e. Remove two screws (58), lockwashers (59), and limit switch (60) from switch bracket (61).

f. Remove two screws (62), lockwashers (63), resistor guard (64), and resistor (65) from bottom terminal
(66).



TM 55-2210-223-34
TO 45A2-2-14-22

3-28. MAGNETIC REVERSER SWITCH (cont)

CLEANING, INSPECTION, AND REPAIR
WARNING
Drycleaning solvent P-D-680 is toxic and flammable. Wear protective goggles and gloves and use
only in a well-ventilated area. Avoid contact with skin, eyes, and clothes and don't breathe vapors. Do
not use near open flame or excessive heat. The flash point is 100 138°F (38 - 59°C). If you become
dizzy, get fresh air and medical aid immediately. If contact with eyes is made, wash your eyes and get
medical aid immediately.

Compressed air used for cleaning purposes will not exceed 30 psi (207 kPa). Do not direct
compressed air against skin. Use goggles or full face shield.

NOTE
Do not file or attempt to clean movable contacts (14) and stationary contacts (33). Silver alloy surfaces on
contacts may become blackened, pitted, or eroded. These conditions will not hamper the operation of the
contactor.
15. Use drycleaning solvent and clean metal parts. Dry with compressed air.

16. Inspect molded parts for warpage, breaks, and cracks. Replace damaged parts.

17. Inspect movable contacts (14) and stationary contacts (33). If alloy material is worn through to base metal,
replace contacts.

18. Inspect magnet coil (42) for damaged insulation. Replace damaged coil.

19. Use a multimeter and measure resistance of magnet coil (42). If resistance is not 19.8 ohms (£10%), replace
coil.

20. Use a multimeter and measure resistance of resistor (65). If resistance is not 75 ohms (£5%), replace resistor.

3-99



TM 55-2210-223-34
TO 45A2-2-14-22

3-28. MAGNETIC REVERSER SWITCH (cont)

ASSEMBLY
21. Assemble bottom terminal and limit switch assembly (29) by the following:
a. Install resistor (65) and resistor guard (64) on bottom terminal (66). Coat two screws (62) with sealant and install
screws and lockwashers (63).
b. Install limit switch (60) on switch bracket (61). Secure with two lockwashers (59) and screws (58).
c. Install limit switch assembly (57) on bottom terminal (66). Coat two screws (56) with sealant and install.
d. Install wiring harness (55) on bottom terminal (66). Install capacitor (54) on back of limit switch assembly (57)
and connect wires.
e. Install two screws (53), flat washers (52), lockwashers (51), and nuts (50).
f. Install rectifier assembly (49), sleeve (48), clamp (47), flat washer (46), and screw (45).
23. Assemble magnet assembly (22) by the following:
a. Install spring washer (43) and magnet coil (42).
b. Install pole plate (41) and secure with lockwasher (40) and screw (39).
24. Assemble top terminal assembly (18) by the following:
a. Install eight wipe springs (37), pivot springs (36), and caps (35) on top terminal (38).
b. Install eight stationary contacts (33), four spacers (34), and four contact assemblies (32) on top terminal (38).
Secure with eight lockwashers (31) and allen-head screws (30).
25. Install armature and operator assembly (28) over movable contact assembly on limit switch assembly (29).
26. Install insulator (27) and interlock assembly (26) on limit switch assembly (29), with armature and operator
assembly (28) in slot of interlock assembly.
27. Install flat washer (25), lockwasher (24), and allen-head screw (23).
28. Install magnet assembly (22) on limit switch assembly (29). Secure with two flat washers (21), lockwashers (20),
and allen-head screws (19).
29. Connect wires and remove tags.

3-100



TM 55-2210-223-34
TO 45A2-2-14-22

3-28. MAGNETIC REVERSER SWITCH (cont)

ASSEMBLY (cont)

30.

31.

32.

33.

34.

Install top terminal assembly (18) on magnet assembly (22) and interlock assembly (26). Secure with three flat
washers (17), lockwashers (16), and allen-head screws (15).

Install two movable contacts (14) and two movable hold-on irons (13). Secure with two lockwashers (12) and
allen-head screws (11).

Install two return springs (10) between armature and operator assembly (28) and interlock assembly (26).
Install two plastic covers (.9).

Install two transfer bars (8) on top terminal assembly (18). Secure with eight flat washers (7), lockwashers (6),
and screws (5).

INSTALLATION

35. Install magnetic reverser switch (4) and secure with two flat washers (3), lockwashers (2), and socket-head
screws (1).

36. Install electrical wires in accordance with wiring diagram.

TEST

37. Connect a variable dc voltage supply to magnet coil (42). Use a multimeter and measure voltage. Check that
pickup voltage is 48 V dc maximum and dropout voltage is 5 to 28 V dc.

38. Energize and deenergize relay and check that there is no hesitation during pickup or dropout.

39. Check that that battery switch is in OPEN position. Manually operate interlock contacts. Use a multimeter and

check resistance of contacts for infinity while open and continuity while closed.

3-101



FRONT/REAR CONTROL
CONSOLES

ADAM NUGENT ROSENBERGER 11/10/21



LEFT CONTROL STAND RIGHT CONTROL STAND




FRONT COWLING LIGHTS @

HEADLIGHT : STEP LIGHTS

20WL 1WL19G -

cwL

TH19A i 2SL 1SL52R _Owes IéNss gj Net

3CWL 1CWL20G

STL1 cwu? ggcwm
N70 N68 @_

2HL19C

REAR
HEADLIGHT

1HL20

CAB LIGHTS

RH1 _ 3CBL 2CBL 1CBL52N
N70

CBL2 CBL1 CBL3

RH2 39N 38N 37N

2HL20C




THE FOLLOWING IS FOR THE FRONT CAB
LEFT AND RIGHT BANK CONTROL STAND THE LISTED ONCE BUT SHOW UP IN BOTH FRONT LEFT AND FRONT RIGHT

CONTROL STANDS
LEFT BANK CONTROL RIGHT BANK CONTROL
STAND STAND
FRONT AND REAR
FRONT AND REAR HEADLIGHT

HEADLIGHT

STEP LIGHTS CAB LIGHTS

STEP LIGHTS CAB LIGHTS
COWLING LIGHTS

COWLING LIGHTS



LEFT CONTROL STAND RIGHT CONTROL STAND




THE FOLLOWING IS FOR THE FRONT CAB
LEFT AND RIGHT BANK CONTROL STAND THE LISTED ONCE BUT SHOW UP IN BOTH FRONT LEFT AND FRONT RIGHT

CONTROL STANDS
LEFT BANK CONTROL RIGHT BANK CONTROL
STAND STAND
GAGE LIGHTS AND GAGE LIGHTS AND
RESISTORS RESISTORS
INDICATOR LIGHTS AND
INDICATOR LIGHTS AND RESISTORS

RESISTORS



GAGELIGHT

RHEOSTAT
,—————
t  GLRH -=
[}
|
GL : (< ) | leL
GAGE LIGHTS {
IMNXX
HMN GL1
N52B GLA
-8N
ETG2
X3N ¥y~ GLB
* A
EPG2
5N ¥y~ _ GLC
73N
JU Y~ GLF
rA
LAG2
Ju GLG
LAG1
JU 7y GLH
AL
GL2
66N Y™ GLJ
-8N g N

GAGE LIGHT RESISTORS

~
x

i

. o e o e e e

IND LIGHT RES
ILR2

— 150 OHM

) + GAGE LIGHT RES
ILR1

—1 150 OHM




LEFT CONTROL STAND RIGHT CONTROL STAND




THE FOLLOWING IS FOR THE FRONT CAB
LEFT AND RIGHT BANK CONTROL STAND THE LISTED ONCE BUT SHOW UP IN BOTH FRONT LEFT AND FRONT RIGHT

CONTROL STANDS
LEFT BANK CONTROL RIGHT BANK CONTROL
STAND STAND
STEP LIGHTS CAB LIGHTS STEP LIGHTS CAB LIGHTS
NUMBER LIGHTS AND NUMBER LIGHTS AND
HEADLIGHTS HEADLIGHTS

WHEEL SLIP LIGHT AND
GROUND LIGHT COWLING
LIGHT SWITCH

WHEEL SLIP LIGHT AND
GROUND LIGHT COWLING
LIGHT SWITCH



MULTIPLE UNIT
HEA;EI%?;‘IJ.' sSwW HEADLIGHT SwW

WHEEL SLIP
IND LIGHT
WSL1

Y

[ PR

\\J

HEADLIGHT SW
™ "RHs1 |
| 3aPsN
H538
——}o | 1|
| |
H53D | [

2AP51Y
H53C | — =

H53A |

L __

STEP LIGHT SW
s2r T SLST—"; m

= COWLING GROUND RELAY

oxs T sw LIGHT SW IND LIGHT

ST ~ cwisiz ] GRL1
==

cwisi1z ! l
GAGE LIGHT SW I O\G }

L oS

WARNING CWL5 1 Z

LIGHT sw
Wt
wLs1

/LszT o 5
| *

I ol
=2




STEP LT <

1 2 ESTLM

NUMBER LT
L75

NO 1y~ 2

J| NUMBER LT
L76

HEAD LT
L71

HDL1T 1 »~2 HDLN

HEAD LT
L72 JN
L REAR HDL2 1 ?’“{ 2
STEP LT A
L79 ENGINE RM LT

1 2 L77

RSTL

ERLT1




REAR CONTROL
STAND



REAR CONTROL STAND CONSIST

STEP LIGHTS CAB LIGHTS GAGE LIGHTS AND FRONT AND REAR
NUMBER LIGHTS AND RESISTORS HEADLIGHT
HEADLIGHTS

INDICATOR LIGHTS AND STEP LIGHTS CAB LIGHTS
WHEEL SLIP LIGHT AND RESISTORS COWLING LIGHTS

GROUND LIGHT COWLING
LIGHT SWITCH



GAGELIGHT

RHEOSTAT
,—————
t  GLRH -=
[}
|
GL : (< ) | leL
GAGE LIGHTS {
IMNXX
HMN GL1
N52B GLA
-8N
ETG2
X3N ¥y~ GLB
* A
EPG2
5N ¥y~ _ GLC
73N
JU Y~ GLF
rA
LAG2
Ju GLG
LAG1
JU 7y GLH
AL
GL2
66N Y™ GLJ
-8N g N

GAGE LIGHT RESISTORS

~
x

i

. o e o e e e

IND LIGHT RES
ILR2

— 150 OHM

) + GAGE LIGHT RES
ILR1

—1 150 OHM




MULTIPLE UNIT
HEA;EI%?;‘IJ.' sSwW HEADLIGHT SwW

WHEEL SLIP
IND LIGHT
WSL1

Y

[ PR

\\J

HEADLIGHT SW
™ "RHs1 |
| 3aPsN
H538
——}o | 1|
| |
H53D | [

2AP51Y
H53C | — =

H53A |

L __

STEP LIGHT SW
s2r T SLST—"; m

= COWLING GROUND RELAY

oxs T sw LIGHT SW IND LIGHT

ST ~ cwisiz ] GRL1
==

cwisi1z ! l
GAGE LIGHT SW I O\G }

L oS

WARNING CWL5 1 Z

LIGHT sw
Wt
wLs1

/LszT o 5
| *

I ol
=2




STEP LT <

1 2 ESTLM

NUMBER LT
L75

NO 1y~ 2

J| NUMBER LT
L76

HEAD LT
L71

HDL1T 1 »~2 HDLN

HEAD LT
L72 JN
L REAR HDL2 1 ?’“{ 2
STEP LT A
L79 ENGINE RM LT

1 2 L77

RSTL

ERLT1




LEFT CONTROL STAND RIGHT CONTROL STAND




LEFT CONTROLSTAND

REVERSER
SHOWN IN FORWARD |POSITION

- |
T\.__
R i R

REV.

lE)o [FOR)

R
—o\

R
(FOR) |(REV)

R
(FOR} |{REV}

(REV)

REVERSER CABINET

RIGHT CONTROL STAND

REVERSER
SHOWN IN FORWARD |POSITION

- |
o o
R ; R
REV.
lE)o [FOR)

R
—o\

R
© (REV)
cc

R
(FOR} |{REV)

R
(FOR} |(REV}

(REV)

REVERSER CABINET




MASTER CONTROLLER

MASTER CONTROLLER

TH61E

2TH10E

2TH10F

2TH10G

[ POSITION 1

FUEL COILS

[ POSITION 27
FUEL COILS

[ POSITION 37

FUEL COILS |
[ POSITION 4

| T3, T23

FUEL COILS
T4,T24

TH61E

2TH10E

2TH10F

2TH10G

LA

[ POSITION 1

FUEL COILS

[ POSITION 27
FUEL COILS

[ POSITION 37

FUEL COILS |
[ POSITION 4

| T3, T23

FUEL COILS
T4,T24

GAGE LIGHTS

.

GAGE LIGHTS

150 CHM

150 OHM

RIGHT MASTER CONTROLLER

LEFT MASTER CONTROLLER




LEFT CONTROLSTAND

RIGHT CONTROL STAND




LEFT CONTROLSTAND




REVERSER
SHOWN IN FORWARD |POSITION

"= 1
| ‘ I
| o |
{ | 250
R R
| (REV) ° K {FOR) I sD
1 |
! I
l \
—o |

R
(FOR)
CCA

REVERSER CABINET

REVERSER
SHOWN IN FORWARD |POSITION
T

REVERSER

SHOWN IN FORWARD lPOSITION

N
o
b=

REVERSER CABINET

REVERSER CABINET




LEFT CONTROLSTAND RIGHT CONTROLSTAND

1 1
FOR RER i/ogc RER
74
876 || 7‘}3{’\,3(:_{%\ N61 | oT6 1 74VDC 3 | w3 876 | | 'wv—-é\ N61| oT6 1 74VDC 3 | ng3
\N62_ N _nes \N62| NN
DC6 A B | ppe| DGk A B DH6 DCE A B | pps pes A B DHE
O O- O O O——-
— — —/) —
C D C D
0C g g % O o o o
MA — MA —
oo ™ F MA E F MBE
X8 INE £ MEG | _MA E F MBE PX8 INE & MEB 6 o
PA1
PAT PA1 PA1
I—— N _— T
PAZ_INEF——] | DF6 PA3S I™~NJL——1 | DB6 PA2_ING— | DF6 PA3 I™NL——1 | DB6
G H G H G H G H




REAR CONTROL
STAND



Py

C 0, )

THSTOPS. 6

“

[

REVERSER
SHOWN IN FORWARD |POSITION

T

[

~

|
|
|
l
|
i
|

MC
MASTER CONTROLLER

()

___________________ -
FOoR OFF REV . CC53H
L T ] i
| [ | |
| X |
J | 1 1
! 1 N I CC53K
t
STOPDLE1 2 3 4 5 6 7 8 |
N RO 1
* ——¥ *—x At
[ T T TR |
. Ir k% * k% * * I SP61F
O () ;
[ POSITION 1
NS | : 4 4 VL1 [ EORTRLS |Hete
bl T v TN L T 2THCK
RO : | ! ] : 'r ! MIKT
[ | |
byt b

|

POSITION 2
FUEL COlLs [ 2ZTH10E
2,122

—t———
_-— e ——
—_ - —

b e - ——

|

POSITION 3
[ FOEL ConLs |[2TH1or
| 13,723
POSITION 4
FUEL colLs |2TH10G
T4, T24

_———— —|—-—

REVERSER CABINET

1 1 1 1 | I | l 1SP61H
GAGE LIGHTS |
- = |
TWGXX
| 150 OHM } !
| | we |
| b | MN ! IMNXX
H T
(D o S |

|
|
|
|
I
|
I
[
[
|
I
1
I
!
L









LEFT CONTROL STAND RIGHT CONTROL STAND




THE FOLLOWING IS FOR THE FRONT CAB
LEFT AND RIGHT BANK CONTROL STAND THE LISTED ONCE BUT SHOW UP IN BOTH FRONT LEFT AND FRONT RIGHT

CONTROL STANDS
LEFT BANK CONTROL RIGHT BANK CONTROL
STAND STAND
ENGINE START AND STOP ENGINE START AND STOP

SWITCHES SWITCHES



ENGINE
START SW

M Tes1

ENGINE
START SW

et e Se— —— el

ENGINE STOP SW

) ENGINE STOP SW (

~es5 ™
T534 : o EKS3

-1
*C61D : | I| CCs:

[ Esp1 |
| c%I EK53N
| l
| I
I
c.gl CC53R
' I
L __ 4



THE FOLLOWING IS FOR THE FRONT CAB
LEFT AND RIGHT BANK CONTROL STAND THE LISTED ONCE BUT SHOW UP IN BOTH FRONT LEFT AND FRONT RIGHT

CONTROL STANDS
LEFT BANK CONTROL RIGHT BANK CONTROL
STAND STAND
EMERGENCY FUEL CUT OFF EMERGENCYFUEL CUT OFF
NO.1 AND NO.2 ENGINES

NO.1 AND NO.2 ENGINES

NO.1 AND NO.2 ENGINES

NO.1 AND NO.2 ENGINES
TEMP RELAY AND SWITCH

TEMP RELAY AND SWITCH

NO1 AND NO12 ENGINES
STOP SOLENIOD AND OIL
PRESSURE SWITCHES

NO1 AND NO12 ENGINES
STOP SOLENIOD AND OIL
PRESSURE SWITCHES



EMERGENCY FUEL CUT-OFF
SWITCHES

ENGINE
TEMPERATURE SW

™ “erst _‘I
ET13M | ET13N

==

CC13R | | CC13P

NO 1 DIESEL ENGINE

ENG TEMP
WARNING RELAY
ETWR

182131
282111

BZ3

ENGINE STOP
SOLENOID

— Espez |

ENGINE OIL
PRESSURE SW

[ opsz ]

BZ14L |

T14M | oL 1ES14B
L




EMERGENCY FUEL CUT-OFF
SWITCHES

ENGINE
TEMPERATURE SW

™ “erst _‘I
ET13M | ET13N

==

CC13R | | CC13P

NO.2 DIESEL
ENGINE

ENG TEMP
WARNING RELAY
ETWR

182131
282111

BZ3

:

ENGINE STOP
SOLENOID

— Espez |

ENGINE OIL
PRESSURE SW

[ opsz ]

BZ14L |

T14M | oL 1ES14B
L




THE FOLLOWING IS FOR THE FRONT CAB
LEFT AND RIGHT BANK CONTROL STAND THE LISTED ONCE BUT SHOW UP IN BOTH FRONT LEFT AND FRONT RIGHT

CONTROL STANDS
LEFT BANK CONTROL RIGHT BANK CONTROL
STAND STAND
SAFETY CONTROL
SAFETY CONTROL PRESSURE SWITCH
PRESSURE SWITCH
PRESSURE CONTROL
PRESSURE CONTROL SWITCH
SWITCH
EMERGENCY SANDING
EMERGENCY SANDING SWITCH
SWITCH

GROUND RELAY CUTOUT

GROUND RELAY CUTOUT SWITCH
SWITCH



SAFETY CONTROL
PRESSURE SW

-

PRESSURE

CONTROL SW

M "pcs

-

SP

22-RISING
10-FALLING

——
I o
|
|
—9 |
i N
SET AT
60 PSI

EMERGENCY
SANDING SW
Ir_ T ESS _:

|

o} o)

|
SS10K | —— | 27CP

L ——J

GROUND RELAY
CUTOUT sw

-
GRCO |

G
| /c| D

!
L




THE FOLLOWING IS FOR THE FRONT CAB
LEFT AND RIGHT BANK CONTROL STAND THE LISTED ONCE BUT SHOW UP IN BOTH FRONT LEFT AND FRONT RIGHT

CONTROL STANDS
LEFT BANK CONTROL RIGHT BANK CONTROL
STAND STAND
LOAD AMMETERNO 1 AND LOAD AMMETERNO 1 AND
NO.2

NO.2

LOAD METER SHUNTS LOAD METER SHUNTS

BATTERY VOLTMETER
BATTERY VOLTMETER

BATTERY VOLTMETER
SERVICE METER



BATTERY
VOLTMETER

SERVICE
METER

LOAD METER SHUNTS




SANDING SW SAFETY RELAY
ACR2 SAFETY RELAY

ACR1 1SP61

wen| |||

AN I e s | O

ol

N46
; : ) N47




ENGINE TEMP

WARNING WHEEL SLIP
ST we IND LIGHT
WSL1

WARNING

&

GROUND RELAY
IND LIGHT
GRL1

GROUND RELAY
RESET

[ GRRs1 |
| o] o |

| ‘ 2CP53G

GRS2M
T
| © °ﬂ -9CP

I

GR52M




REAR CONTROL
STAND



ENGINE
START SW

M Tes1

ENGINE
START SW

et e Se— —— el

ENGINE STOP SW

) ENGINE STOP SW (

~es5 ™
T534 : o EKS3

-1
*C61D : | I| CCs:

[ Esp1 |
| c%I EK53N
| l
| I
I
c.gl CC53R
' I
L __ 4



EMERGENCY FUEL CUT-OFF
SWITCHES

ENGINE
TEMPERATURE SW

™ “erst _‘I
ET13M | ET13N

==

CC13R | | CC13P

NO 1 DIESEL ENGINE

ENG TEMP
WARNING RELAY
ETWR

182131
282111

BZ3

ENGINE STOP
SOLENOID

— Espez |

ENGINE OIL
PRESSURE SW

[ opsz ]

BZ14L |

T14M | oL 1ES14B
L




EMERGENCY FUEL CUT-OFF
SWITCHES

ENGINE
TEMPERATURE SW

™ “erst _‘I
ET13M | ET13N

==

CC13R | | CC13P

NO.2 DIESEL
ENGINE

ENG TEMP
WARNING RELAY
ETWR

182131
282111

BZ3

:

ENGINE STOP
SOLENOID

— Espez |

ENGINE OIL
PRESSURE SW

[ opsz ]

BZ14L |

T14M | oL 1ES14B
L




SAFETY CONTROL
PRESSURE SW

-

PRESSURE

CONTROL SW

M "pcs

-

SP

22-RISING
10-FALLING

——
I o
|
|
—9 |
i N
SET AT
60 PSI

EMERGENCY
SANDING SW
Ir_ T ESS _:

|

o} o)

|
SS10K | —— | 27CP

L ——J

GROUND RELAY
CUTOUT sw

-
GRCO |

G
| /c| D

!
L




BATTERY
VOLTMETER

SERVICE
METER

LOAD METER SHUNTS




SANDING SW SAFETY RELAY
ACR2 SAFETY RELAY

ACR1 1SP61

wen| |||

AN I e s | O

ol

N46
; : ) N47




ENGINE TEMP

WARNING WHEEL SLIP
ST we IND LIGHT
WSL1

WARNING

&

GROUND RELAY
IND LIGHT
GRL1

GROUND RELAY
RESET

[ GRRs1 |
| o] o |

| ‘ 2CP53G

GRS2M
T
| © °ﬂ -9CP

I

GR52M







FRONT AND REAR CONTROL
CABINETS

BY ADAM NUGENT ROSENBERGER



CONTROL CABINET 2

FRONT CAB

CONTROL CABINET 1 CONTROL CABINET 3



ALTERNATOR

THACTIOI\:GGzEJNERATOR SUPR. MODULE
ASM1
MGF
10 Gaz BCNEG  27/,~\! BCPOS
2 )
o e, . )
(G2) 12 PO T\ AG-
| | BNes \BL BNEG | } |_BPOS BR
10 oKk2 @ | BNE TL —‘H'I+ —“'|'|+ R
| S k
| | J BATTERY SWITCH
GSM 22GF I ‘
ALTNTRWITH |
2o L INTLREGLTR |
226F TRACTION GENERATOR 2P0 = — — — = = = —
(G2) 14
HGF
, o BATTERY SWITCH
1o cr2 AGP7
/0 1GAA2 TRACTION
GENtEc?zAlTOR 2 AF P‘I
1 o AFP1 GH BJ
30 GKK2 @ VR
74 VDC o__:_S__:B_Nl GG CA
22GF
2GFR21
22GF

HIGH VOLTAGE
CONTROL ROOM



sromee e.. @ 9 (E
E E BLKG DIODES
S BD4 CR-
i 3 e CR+ N2/ CRY
|5 |5 B < wss 2
BATTERY CHARGING ALTERNATOR BZ - 1 C RJ 1
_BDS _
BZ2 | BZ3 CR3 |
L_ ) _1' BPAG DJI CRJ
1 2
BZ2
( 10T C;I“ CRJ1
CR1 BLKG DIODES 1 "2
> B2 _
CRb
 ace R ] GFR1 | 3CP53G ET?2 ~ ET3
t 1 2
BD1213
_.D[_—
SFR21 BD13GF
0 BCH2 HIGH VOLTAGE
CONTROLROOM

FRONT



GS
1{+) 2(-) N13
—0—AAA—O—

74V DC

B(+) B(-)
BTP | "o o | GP3 3

I

FO R | g
BN6 | o "o—1GS

 S——

________45::::%5___ MK

B F

CONTROL CABINET 2

GS
1{+) 2(-) N13
—O0—AAA—O—f——

74V DC

B(+) B(-)
BTP | 5 o | GP3 3

I

F(-)  F(+) 3
BN6 GS

| S——

________45::::;5___ MK

B F

CONTROL CABINET 2

5F GEN FIELD RES

? GFR21
[

[]

]

GF
CONNECT AS REQUIRED
TO PRODUCE 500V OUTPUT
FROM NO. 2 GENERATOR
wW/O LOAD

GENERATOR 1

GEN FIELD RES

1GF GFR1

[

O
()

2GF

CONNECT AS REQUIRED

TO PRODUCE 500V QUTPUT
FROM NO. 1 GENERATOR
W/O LOAD

GENERATOR 2

GEN FIELD RES

GFR22
SFR21
SET AT
J 20.4 OHMS
SET AT
25 OHMS
GFR21 I—

GEN FIELD RES
GFR2




2[____._:13 BF
6 1
X1{+) 1 4 GFl - o 3
X{+) "-i_-‘ GF(+) —
66 574 VDC 6 6FC 2 :4 |
 na—|
65 ;
W] 6 L
B1 A B 6G N 74V DC <
c; a—
B _7(?—:’0 .
[ o (o] o]
C D
s o .
G H E F
o o o} o
G H
o o
CONTROL CANBINET 2

CONTROL CABINET 3

CRANKING
CONTACTOR
K1 ) GRN .
c !
NS B R
3/0 1GA1 7\ GA1 3/0 c‘:_:‘on
/C’J ;o oF
H
(/ NG4 o o
/__ o) o
T ESCK1 05 $R
n | 0= Rl e
VvDC
F ’_l B7 NO—'\N\rCP 6A
CCK1 0.016-0.020A
CcCcK2

CONTROL CABINET 3
CONTROL CANBINET 2



CONTROLCABINET 1

TRACTION MOTORS

R |

MOTOR KILL RELAY
MKR

AK53N

e

ot ool
149 MK1
149A ; \-—-... pz ; MK1




P2 POWER

CONTACTORS
P1
N55
N56 //’/ﬂ_‘\\\
N56
1CCH | N57
1CCH
2CCH
1CCe1W
i o oo L ccH
A2 1/0 (
A1 1/0
BUSS
1GA1 3/0 BUSS

p CONTROL CABINET 3 CONTROL CABINET 2



c9 74V DC ,
RN
N
A B
AB S o {
1 ]
SDA C D |
C_ -
//’ i 1
E F
J O ‘o]
TA Ty
373 "G H

R1

CDR

74V DC
—O0— "\ \N/

- R2

1 2
A B
QO Q

CIic# toaBd text D
O O

F
o

E
o

3

CDI

G H

CONTROL CABINET 3

ER N6:
74V DC - N6
1 2 <~ N6
6 A B 164
O O-
/)
C D
6 S b 13A
I
] £ 7A
1//’
G H
O O




FIELD SHUNT

FIELD SHUNT
FIELD SHUNT XSTR RELAY . RESISTOR
RESISTOR TR -
m— R —-|| | FSR1
| R12
| Ris | es1) | | Fstriz v
1/0 FS3J FS3R16 CE
0.0186 OHM o o) o L ]
I J [ T
FIELD SHUNT FIELD SHUNT
CONTACTOR
CONTACTOR (o] O (o) —
r——=—— r FSR2
FSR4 1 | |
| i
£s | - : FSeR18 ‘CF FS2J | | Fs2r14 1/
0 4J 181 . i
—-o—j| o o o i —— J
I d
FIELD SHUNT
FIELD SHUNT RESISTOR
RESISTOR ]
M Tz 1 ) FS1R12 FFJ_ 1/0
|| |
110 FS3R16 | J L | FFim | I l
t 11
= II TDM 59 l | oo
N62 2CCF 60 1CCF
+ 1
N63 'f v \_’ 3CCF TP1 —_——
-_—— 33K
TP2 | FIELD SHUNT
FIELD SHUNT — CONTACTOR
CONTACTOR M F2 7]
T OFs2RE |y Fue
/0 FS4RIS | 11 | F4J 1 | 1T |
10 1
| | 158 I | 1cer
{63 I l 3CCF 159 2CCF
L 4

FRONT CONTROLROOM



WSR

ag—e | e

712 C D 10

R

T

CONTROL

FABINET 1

WHEEL SLIP
RESISTOR PANEL

______

WHEEL SLIP RELAY

WSR1

Wjﬁ‘”
o oI

i)

o o o]




P IN 3
4/0 J1 ~ I S * GN 4/0
/12 \

4/0 J2 / SH1 ©\ GN 4/0

FRONT CONTROL CABINET
FIREWALL



GRN
. BP/
2 NG T
(:t::::::::l [)
0 o
E F
&° o
o ol
o o
3 | Je—— K| eB
| Qe—— R 16/
L 74 VDC
—O-AAA-O— BN
B7 N P
OAAAC 6A
0.016-0.020A

CONTRO

| CABINET
5

GROUND RELAY
CUTOUT sw

|  GRCO |

i

L

GD

GROUND RELAY
GR

:

N52
N53

BD13C

GR23

" 21CcP

1GL52}
1GL




CONTROL CABINET 4

REAR CAB

CONTROL CABINET5




GS
1{+) 2(-) N13
—0—AAA—O—

74V DC

B(+) B(-)
BTP | "o o | GP3 3

I

FO R | g
BN6 | o "o—1GS

 S——

________45::::%5___ MK

B F

CONTROL CABINET 4

GS
1{+) 2(-) N13
—O0—AAA—O—f——

74V DC

B(+) B(-)
BTP | 5 o | GP3 3

I

F(-)  F(+) 3
BN6 GS

| S——

________45::::;5___ MK

B F

CONTROL CABINET 4

5F GEN FIELD RES

? GFR21
[

[]

]

GF
CONNECT AS REQUIRED
TO PRODUCE 500V OUTPUT
FROM NO. 2 GENERATOR
wW/O LOAD

GENERATOR 1

GEN FIELD RES

1GF GFR1

[

O
()

2GF

CONNECT AS REQUIRED

TO PRODUCE 500V QUTPUT
FROM NO. 1 GENERATOR
W/O LOAD

GENERATOR 2

GEN FIELD RES

GFR22
SFR21
SET AT
J 20.4 OHMS
SET AT
25 OHMS
GFR21 I—

GEN FIELD RES
GFR2




CONTROL CABINET 5

TRACTION MOTORS

R |

MOTOR KILL RELAY
MKR

AK53N

e

ot ool
149 MK1
149A ; \-—-... pz ; MK1




POWER CONTACTOR

P4
N49/
N50
_\w_
1CCD
]1
IR
A4 1/0
BUSS

CONTROL CABINET 4

POWER CONTACTOR
P3

TN
[
Y%

2CC

MU
X

1CC61X

BUSS
1GA2

,ﬁ [ ] A3 1/0

CONTROL CABINET 4



FIELD SHUNT
RESISTOR

= _FS_R'3— -1

FIELD SHUNT
CONTACTOR

L/ .
0 FSaJ FS4R18

I d
FIELD SHUNT
RESISTOR
I R |
1/0 FS3R16 | 11 | FF3J 10
i 11 |
N62 | ! 2CCF
N63 'f v \_’ 3CCF
FIELD SHUNT
CONTACTOR
T
/0 FS4RIS | 11 | FaJ 1
1T 1
] |
163 ! I yccr
| S |

FIELD SHUNT

XSTR RELAY
TR

S © o o
o O (o]

.CF —-o—]_o o ©

TDM

TP1

a3k
P2 —o-[

REAR CONTROLROOM

FIELD SHUNT
RESISTOR

M= Tesm - !

| |
w )|
es1) | FS1R12 1/
0.0186 OHM

FIELD SHUNT
CONTACTOR

[ —

|
o | b))
2J FS2R14 1/

L ]
FIELD SHUNT
RESISTOR
T
YFS1RIZ | |1 | FF1J 1/0
l t
I l
59 l | cer
60 1CCF
FIELD SHUNT
CONTACTOR
M~ Fs2 7
0 FS2R14 | 11 | Faw
11 :
I |
158 I l 1CCF
159 2CCF




CRANKING
CONTACTOR
CK2

1GA2 3/0

&

GS

1(+}

B(+) B{-)

2(-)

74V DC




WSR

ag—e | e

712 C D 10

R

T

CONTROL!

CABINET 4

WHEEL SLIP (
RESISTOR PANEL

______

WHEEL SLIP RELAY
S (

)

WSR2

i)

o o o]

m/—lj;l:«|

m/_m’b




AMNMNS—

ANMNFPOS &+

J> i BCAZ=
- Br2

=2 . | l % ==
SH2 l ——

=P

STF

REAR CONTROL
CABINET FIREWALL



GRN
. BP/
2 NG T
(:t::::::::l [)
0 o
E F
&° o
o ol
o o
3 | Je—— K| eB
| Qe—— R 16/
L 74 VDC
—O-AAA-O— BN
B7 N P
OAAAC 6A
0.016-0.020A

CONTRO

| CABINET
5

GROUND RELAY
CUTOUT sw

|  GRCO |

i

L

GD

GROUND RELAY
GR

:

N52
N53

BD13C

GR23

" 21CcP

1GL52}
1GL




CONTROL CABINET 4

REAR CAB

CONTROL CABINET5




AIR SYSTEM COMPRESSOR AND SAND



